SOFTLINES WASTEWATER TESTING intertek

Total Quality. Assured.

Number:SHAT08035565

Date of sampling 24 Jun, 2024

Reporting Date 27 Jun, 2024

Audit ID 174638 Audit firm INTERTEK - CHINA NORTH
Company name WUJIANG YONGQIAN TEXTILE PRINTING AND DYEING CO,, LTD.
Contact person WANG MENGXUE

Type of tax - tax ID no 91320509628461910R

Address XINGQIAO VILLAGE SHENGZE TOWN,WUJIANG DISTRIC, SUZHOU CITY
Region state province Jiangsu Province

Town city / village WUJIANG

Zip/Post code 215200

Country MAINLAND CHINA

Type of wastewater discharge

Type of wastewater discharge: Indirect discharge
On-site effluent treatment plant (ETP): YES
YES
Preliminary Primary Secondary/Biological Tertiary
O Screening/ O Coagulation/Flocculation Activated sludge O Absorption with activated

Pre - treatment: o . 4 .
Homogenization tank Dissolved air flotation O Biological Biofilm O High rate filtration

Advanced oxidation techniques

O pH correction BSequencing batch

Sedimentation tanks or reactor (SBR) O (Ozong, Fenton regction, photo
O Other 0 oth catalytic degradation...)
O None O Other ther O Other

The water is discharged into the sewage system for further treatment on External ETP (receiving

ETP name: RIITEAZFKAIEBELARER AT ERD/AT))

Description of discharge:

[If direct discharge] ambient temperature of receiving
water body (°C):

Average total industrial wastewater generated (m3/day): {4500 m3/day

[Sludge Disposal Pathway B

Sampler accreditation certification number (ZDHC): C74D106817399

Sample description Simple Composite Comments

Blue, grab
sample at 13:50
Sampling
(1) Untreated wastewater (BT) location: Latitude
30°53'33"N,
Longitude 120°
40'55"E

Yellow, grab
sample at 14:01
Sampling
(2) Effluent (AT) location: Latitude
30°53'38"N,
Longitude 120°
40'59"E

Grey, composite sample at 14:19
(3) Sludge Sampling location: Latitude 30°53'36"N,
Longitude 120°4'57"E

Page 1 of 32
Intertek Testing Services Ltd., Shanghai m
2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China



SOFTLINES WASTEWATER TESTING intertek

Total Quality. Assured.

Number:SHAT08035565

Local Legal Data

Discharge standards of water pollutants for dyeing and finishing of textile industry;
Discharge Standard of Antimony Pollutants in Wastewater for Textile Dyeing and Finishing

1. GB 4287-2012; DB 32/3432-2018

Local Legal Standard name [a]

Local legal standard no.

Parameters (ZDHC WWSG V2.1, Table 2-3) exceeded
local regulation:

Discharge permit provided: Yes

Internal description — Intertek Lab Issuing Final Test Report

Sampling laboratory Intertek Testing Services Ltd., Shanghai
Testing laboratory Intertek Testing Services Ltd., Shanghai
Date received sample 25 Jun, 2024

Date and time of the beginning of
sampling

Date and time of the end of sampling 24 Jun, 2024 14:19

24 Jun, 2024 13:50

Testing period 25 Jun, 2024 to 27 Jun, 2024
Reporting date 27 Jun, 2024
Arrival Temperature at Lab 7.7°C

Internal codification number

Reference sample number SHAT08035565

Comments -

Page 2 of 32
Intertek Testing Services Ltd., Shanghai m
2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China



SOFTLINES WASTEWATER TESTING

Number:SHAT08035565

Summary of test results

Wastewater/ MRSL - Test items Testing period (l?r?tr?gfe:cli)
Alkylphenols (APs) & Alkylphenol ethoxylates (APEOS) Fron;??dglnéggfél to ND
Anti - Microbials & Biocides Fromz72?quL]J'r12,§20A%4 to ND
Chlorinated parafins Fron;??lj:nz’ggjd' to ND
Chlorobenzenes and Chlorotoluenes Fron;??drt:lnz,ggfél to ND
Chlorophenols Frorg??dglnz,ggjél to ND
Dimethyl Formamide (DMFa) (*) Fron;??lj#lnz’ggjd' to ND
Dyes — Carcinogenic or Equivalent Concern Frorg??j#lnéggjél to ND
Dyes — Disperse (Allergenic) Fron;??drl{nz,ggfél to ND
Dyes-Navy Blue Colourant Fron;??jﬁlnéozzojd' to ND
Flame retardants Frorg??j#lnz,ggj4 to ND
ez el
Halogenated solvents Fron;??dﬁlnéozgf' to ND
Organotin compounds Frorg??dglnéggj4 to ND
Other/Miscellaneous Chemicals (M) Fron;??dglnéggfél to ND
Perfluorinated chemicals (PFCs) Fron;??j#,nz,ggjél to ND
Phthalates Fron;??lj#lnz’ggjd' to ND
Polycyclic aromatic hydrocarbons (PAHSs) Fron;??dglnéggfél to ND
Restricted Aromatic Amines (Cleavable from Azo- colourants) Azo dyes Fron;??jﬁlnz,ggjél to ND
UV Absorbers Fron;??jﬁlnz’ozzojd' to ND
Volatile organic compounds (VOCs) Frorg??j#lnz,ggj4 to ND
Page 3 of 32

Intertek Testing Services Ltd., Shanghai
2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China

ntertek

Total Quality. Assured.

@



SOFTLINES WASTEWATER TESTING

Number:SHAT08035565
Sample 2 (effluent)
Wastewater / Heavy metals - Test items Testing period

_ Progressive Aspirational
Antimony N/A N/A
Chromium (V1) Frorg??lj#’nz,ggj4 to Meet
Barium N/A N/A
Selenium N/A N/A
Tin N/A N/A
Arsenic Frorg??jrtljlnz,ggfél to Meet
Chromium (total) N/A N/A
Cobalt N/A N/A
Cadmium Frorg??jﬁ’néggjél to Meet
Copper N/A N/A
Nickel N/A N/A
Silver N/A N/A
Zinc N/A N/A
Mercury Fromz72 EJSUJrL]m2022034 to Meet

Sample 2 (effluent)
Wastewater / Conventional parameters - Test items Testing period

_ Progressive Aspirational
pH( N/A N/A
Temperature difference!” N/A N/A
E.coli N/A N/A
Colour N/A N/A
Persistent foam!” N/A N/A
Wastewater flowrate!” N/A N/A
Ammonium-Nitrogen N/A N/A
AOX N/A N/A
Biochemical Oxygen Demand (BODs) N/A N/A
Chemical Oxygen Demand (COD) N/A N/A
Dissolved Oxygen (DO) N/A N/A
Oil & Grease N/A N/A
Total Phenols / Phenol Index N/A N/A
Total Chlorine N/A N/A
Total Dissolved Solids (TDS) N/A N/A
Total Nitrogen N/A N/A
Total Phosphorus N/A N/A
Total Suspended Solids (TSS) N/A N/A

Page 4 of 32

Intertek Testing Services Ltd., Shanghai
2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China

ntertek

Total Quality. Assured.



SOFTLINES WASTEWATER TESTING

Number:SHAT08035565

Wastewater / Anions - Test items

Sample 2 (effluent)

Testing period

Progressive Aspirational
Chloride N/A N/A
Cyanide, total N/A N/A
Sulfate N/A N/A
Sulfide N/A N/A
Sulfite N/A N/A
Sludge / Heavy metals - Test items Testing period Samp(l_?ci;?)ludge Sar?féifﬁg:)dge
Antimony From 25 Jun, 2024 to Report only, refer
26 Jun, 2024 data
Arsenic Frorgé?jrlinz,ggfél to Meet
Barium Fromz g ?jﬁnzozgfd' to Meet
Cadmium Frorgé?j#’nz,ggfél to Meet
Cobalt Fron; 62 EJSquL]anozngf to Meet
Nickel From 25 Jun, 2024 to Report only, refer
26 Jun, 2024 data
Selenium Frorgé?j#,néggfél to Meet
Silver From2 g ?Jﬁnzggfd' to Meet
Chromium From 25 Jun, 2024 to Report only, refer
(total) 26 Jun, 2024 data
Zinc om0z | Meet
Chromium VI Frorr;g?jrlinz,ggjél to Meet
Mercury From2 (‘32 ?Jﬁnzggjd' to Meet
Page 5 of 32

Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China

ntertek

Total Quality. Assured.

@



SOFTLINES WASTEWATER TESTING

Number:SHAT08035565

Sludge / Anion - Test items

Testing period

Sample 3: Sludge

Cyanide

From 27 Jun, 2024 to
27 Jun, 2024

Report only, refer data

Sludge / Conventional parameters - Test items

Testing period

Sample 3: Sludge

pH 1 Frorgjéjljgnz,ggfél to Report only, refer data
. From 25 Jun, 2024 to
0 ’
% Solids 25 Jun, 2024 Report only, refer data
_— From 25 Jun, 2024 to
Paint filter test 25 Jun, 2024 Report only, refer data
. From 25 Jun, 2024 to
Faecal coliform 27 Jun, 2024 Report only, refer data

Sludge / MRSL - Test items

Testing period

Sample 3: Sludge

Alkylphenol (AP) and Alkylphenol Ethoxylates
(APEOs): including all isomers

From 25 Jun, 2024 to
27 Jun, 2024

Report only, refer data

Polycyclic Aromatic Hydrocarbons (PAHSs)

From 25 Jun, 2024 to
27 Jun, 2024

Report only, refer data

Chlorotoluenes

From 25 Jun, 2024 to
27 Jun, 2024

Report only, refer data

Remark (Indicated in each parameter)
ND = Not detected (less than lab reporting limit)
D = Detected

N/A = Not applicable (Out of scope according to ZDHC WWSG v2.1)

NT = Not tested (Did not test according to applicant’s request)